REAR LIGHTS FOR APRILIA CAPONORD 2016

Rear lights for Aprilia Caponord 2016
 
(1)  2D000238R
TAILLIGHT
 
(2)  AP8112916
REAR REFLECTOR
 
(3)  85256R
NUMBER-PLATE LIGHT
REAR LAMP
 
(4)  AP8117258
VIBRATION-DAMPING RUBBER
 
(5)  AP8150522
SCREW 4,2X16
 
(6)  AP8112600
RUBBER SPACER
 
(7)  894566
T BUSH
 
(8)  AP8152306
SELF-LOCKING NUT M5
 
(9)  AP8112600
RUBBER SPACER
 
(9)  AP8112600
RUBBER SPACER
 
(10)  B044716
TAILLIGHT WIRING HARN.
 
(10)  B044716
TAILLIGHT WIRING HARN.
 
(11)  2920225
12V-5W BULB
LAMP 12V-5W
 
(12)  AP8120657
HOSE CLAMP
 
(13)  AP8150204
NUT M4
 
(14)  AP8150158
WASHER 4,3X9X0,8
 
(15)  AP8127803
LH FRONT/RH REAR TURN INDIC.
 
(16)  AP8127804
RH FRONT/LH REAR TURN INDIC.
 
(17)  AP8127489
LAMP RY10W 12V
 
(17)  AP8127489
LAMP RY10W 12V
 
(18)  AP8150050
HEX SOCKET SCREW M5X16
 
(18)  AP8150050
HEX SOCKET SCREW M5X16
 
(19)  AP8152306
SELF-LOCKING NUT M5
 
(20)  AP8150177
WASHER 5,3X10X1
 
(20)  AP8150177
WASHER 5,3X10X1
 
(21)  AP8102386
HOSE CLAMP 155X2
 
(22)  AP8152298
SCREW W/ FLANGE M5X16
 
(23)  AP8121795
T BUSH
 
(23)  AP8121795
T BUSH
 
(24)  AP8102375
CLIP M5
 
(24)  AP8102375
CLIP M5
Part number Description
# 1
858725
2D000238R
TAILLIGHT
# 2
AP8112916
REAR REFLECTOR
# 3
AP8127098
85256R
NUMBER-PLATE LIGHT
REAR LAMP
# 4
AP8117258
VIBRATION-DAMPING RUBBER
# 5
AP8150522
SCREW 4, 2X16
# 6
AP8112600
RUBBER SPACER
# 7
894566
T BUSH
# 8
AP8152306
SELF-LOCKING NUT M5
# 9
AP8112600
RUBBER SPACER
# 10
B044716
TAILLIGHT WIRING HARN.
# 11
292022
2920225
12V-5W BULB
LAMP 12V-5W
# 12
AP8120657
HOSE CLAMP
# 13
AP8150204
NUT M4
# 14
AP8150158
WASHER 4, 3X9X0, 8
# 15
AP8127803
LH FRONT/RH REAR TURN INDIC.
# 16
AP8127804
RH FRONT/LH REAR TURN INDIC.
# 17
AP8127489
LAMP RY10W 12V
# 18
AP8150050
HEX SOCKET SCREW M5X16
# 19
AP8152306
SELF-LOCKING NUT M5
# 20
AP8150177
WASHER 5, 3X10X1
# 21
AP8102386
HOSE CLAMP 155X2
# 22
AP8152298
SCREW W/ FLANGE M5X16
# 23
AP8121795
T BUSH
# 24
AP8102375
CLIP M5
Here are all the parts relating to the Rear lights of your CAPONORD 2016. These are all genuine parts to assure you the best possible repair which will last.

Frame Parts for Aprilia Caponord 2016

Body Parts for Aprilia Caponord 2016

Engine Parts for Aprilia Caponord 2016

Suspensions Parts for Aprilia Caponord 2016

Wheels Parts for Aprilia Caponord 2016

Brake system Parts for Aprilia Caponord 2016

Handlebar - Controls Parts for Aprilia Caponord 2016

Lights - Instruments Parts for Aprilia Caponord 2016

Tank Parts for Aprilia Caponord 2016

Cooling system Parts for Aprilia Caponord 2016

Electrical systems Parts for Aprilia Caponord 2016

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...